RAIDER S
RDP-EP10S Exploded view

[RowergTools]




40

www.raider.bg

RDP-EP10S Spare Parts List

No. |Parts Name Pcs No. |Parts Name Pcs
1 Adjust-Hand Handle Cover |1 36 |Screw St4.2x16 2
2 Screw St4.2x18 1 37 | Carbon Brush Cover 1
3 Adjust-Hand Handle 1 38 |Carbon Brush Holder 2
4 Caver Degree Pan 1 39 |Carbon Brush 2
5 Depth Adjust Pin 1 40 |Shelf Spring 1
6 Screw M4x14 2 41 |Shelf 1
7 Spring Flake 2 42 |Bottom Plate 1
8 Front Bottom Plate 1 43 |Screw St4.2x16 4
9 Name Plates 1 44 | Screw St4.2x16 4
10 |Belt Cover 1 45 |Right Handle Cover 1
11 |Belt 4Pj-240 1 46 | Capacitor 1
12 |Big Belt Pulley 1 47 | Switch 1
13 |Middle Cover 1 48 |Left Handle Cover 1
14 |Bearing6200rz 1 49 |Screw St4.2x16 4
15 |Rotor 1 50 |Small Pulley 1
16 |Bearing608rz 1 51 |Screw M4x16 1
17 | Guide Wind Circle 1 52 | Spring 1
18 |Screw St4.8x55 2 53 |Cable Cover 1
19 |Stator 1 54 | Front-Wheel Frame 1
20 |Bearing6200rz 1 55 |Backing 1
21 |Screw M4x14 2 56 |Tabulator 1
22 |Knife-Axis 1 57 |Screw M6 1
23 |Nut M6 2 58 |Nut M6 1
24 |Housing 1 59 |Adjust-Knob 1
25 |Small Spring 1 60 |Alu-Sleeve 2
26 |Steel Ball 2.5 1 61 |Depth Ruler 1
27 |Copper Cover 1 62 |Hex Spanner 1
28 |Canister 1 63 |Wrench 1
29 |Adapter 1

30 |Check Ring 1

31 |Bearing6900 1

32 |Washer ®10 1

33 |Bearing Bracket 1

34 |Safe Cover 1

35 |Pressure Spring 1




